



DELHI TEST HOUSE



A-62/3, G.T. Karnal Road, Industrial Area, Opp. Hans Cinema, Azadpur, Delhi-110 033 (INDIA)
Phone : +91-11-47075555 (30 Lines) Fax : +91-11-47075550
e-mail : info@delhitesthouse.com

QR-0302

Issued to:
The Manager
Jindal Mechno Bricks Pvt. Ltd.
Village Badli Distt.
Jhajjar, Hariyana
Sample Description:-PAVERS 9"X4.5X35 MM (TERRACOTTA)

Report No : 20970121207GEN2922
Date : 24-12-2012
Date of Receipt : 07-12-2012
Party Ref No : NIL

TEST REPORT

Sl.no	Tests	Test Values	Test Method	Requirement IS:3583-1988
1.PARAMETERS				
1	Compressive Strength, N/mm ²	49.90	IS:3495(P-1)-92	40.0 Min
2	Compressive Strength, N/mm ²	53.60	IS:3495(P-1)-92	40.0 Min
3	Compressive Strength, N/mm ²	51.90	IS:3495(P-1)-92	40.0 Min
4	Compressive Strength, N/mm ²	51.40	IS:3495(P-1)-92	40.0 Min
5	Compressive Strength, N/mm ²	54.40	IS:3495(P-1)-92	40.0 Min
6	Compressive Strength, N/mm ²	52.40	IS:3495(P-1)-92	40.0 Min
7	Compressive Strength, N/mm ²	50.10	IS:3495(P-1)-92	40.0 Min
8	Compressive Strength, N/mm ²	50.80	IS:3495(P-1)-92	40.0 Min

Any deviation from the Standard Test Method / Specification - Nil
(SYS REE-220970-REE-682013031286 dos/doc 08-DEC-12-24-DEC)

G. D. GOEL

Authorised Signatory / Director
Director-Tech



DELHI TEST HOUSE



A-62/3, G.T. Karnal Road, Industrial Area, Opp. Hans Cinema, Azadpur, Delhi-110 033 (INDIA)
 Phone : +91-11-47075555 (30 Lines) Fax : +91-11-47075550
 e-mail : info@delhistesthouse.com

QR-0302

Report No : 21666130111GEN922
 Date : 20-02-2013
 Date of Receipt : 11-01-2013
 Party Ref No : NIL

Issued to:
 The Manager
 Jindal Mechno Bricks Pvt. Ltd.
 Village Badli Distt.
 Jhajjar, Hariyana

Sample Description:-BRICK PAVERS (9" X4.5"X35MM (TERRACOTTA)

TEST REPORT

Sl.no	Tests	Test Values	Test Method
1.PARAMETERS			
1	Water Absorption,%	6.90	IS:3495(P-2)
2	Water Absorption,%	7.00	IS:3495(P-2)
3	Water Absorption,%	8.20	IS:3495(P-2)
4	Water Absorption,%	8.20	IS:3495(P-2)
5	Water Absorption,%	7.80	IS:3495(P-2)
6	Average Water Absorption,%	7.69	IS:3495(P-2)
7	Efflorescence	Nil	IS:3495(P-3)
8	Efflorescence	Nil	IS:3495(P-3)
9	Efflorescence	Nil	IS:3495(P-3)
10	Efflorescence	Nil	IS:3495(P-3)
11	Efflorescence	Nil	IS:3495(P-3)
12	Warpagemm	0.00	IS:3495(P-4)
13	Warpagemm	0.00	IS:3495(P-4)
14	Warpagemm	0.00	IS:3495(P-4)
15	Warpagemm	0.00	IS:3495(P-4)
16	Warpagemm	0.00	IS:3495(P-4)

Any deviation from the Standard Test Method / Specification - Nil
 SYS.REE-221666-REE-682013022186 dos/doc 14-JAN-13-20-FEE

M. C. GOEL
 Authorised Signatory / Director
 Director